



INSPECTION CERTIFICATE

検査報告書

Date Of Issue 発行日 2022.09.28 No. 95255

Contractor 先 西日本金属株式会社
 Customer 貴社
 御中

Description 品名 ばね用スプリング鋼線
 Customer Size 法 2.30
 需要家

Mat Mass 量 498.0 kg
 Number 目数 4
 Type Of Steel 鋼種名 NAS 304
 JIS G 4314 WPB
 Condition 仕上 H NF
 Order No. 受注番号 CC25095

Elements 成分 規格 記号	Chemical Composition									
	C	Si	Mn	P	S	Ni	Cr			
E57934	0.08 MAX	1.00 MAX	2.00 MAX	0.045 MAX	0.030 MAX	8.00 10.50	18.00 20.00			
	0.07	0.41	1.24	0.031	0.002	8.42	18.02			

Inspection Items 検査項目 規格	Mass 量 kg	Size 法 mm	Inspection Results	
			Tensile Strength 引張強さ N/mm ²	偏径差 mm
2830-78415	124.5 124.5 124.5	2.295 2.295 2.295 以上	1894 1893 1893	0.001
検査番号	kg	mm	N/mm ²	mm
			MAX	

外觀 ; 良

It is hereby certified that the above results are true and correct in every detail.
 上記の成績は実測事項を
 足してのことであります。

NIPPON SEISEN CO., LTD.
日本精線株式会社
 4-17-1, Ikenomiya, Hirakata, Osaka, Japan
 枚方市池之宮4丁目17番1号 072-840-1204
 製造工場 枚方 (HIRAKATA PLANT)



Col.0%以下微量含有